Film-Tech

The information contained in this Adobe Acrobat pdf
file is provided at your own risk and good judgment.

These manuals are designed to facilitate the
exchange of information related to cinema
projection and film handling, with no warranties nor
obligations from the authors, for qualified field
service engineers.

IT you are not a qualified technician, please make no
adjustments to anything you may read about in these
Adobe manual downloads.

www.film-tech.com|



http://www.film-tech.com/

OI'B/C o

A A IT UNIVERSAL 70/35

PROJECTORS

PARTS PRICE LIST

IMPORTANT

Minimum acceptable order is seven dollars
fifcy cents (87.50). All prices shown are
F.0.B. Factory or Warehouse and are subject
to change without notice.

NOTE:

[

This price list supersedes all previeus price
lists,

NORTH AMERICAN PHILIPS COMPANY, INC.

Motion Picture Equipment Division

100 East 42nd Street, New York, N.Y. 10017
Phone: (212) 0X7-3600

Service Center
3010 Review Avenue, lLong Island City, N.Y.
Phone: - (212) EX2-0100

Aﬁsust 17, 1967



NORELCO 70/35 PROJECTOR PARTS

CATALOG
NUMBER DESCRIPTION & EQUIVALENTS PRICE
A3 646 09 Spring (See Cl 704 01) .26
A9 500 18p Vertical Shaft with Gears 213.00
A9 999 97/3x4 Screw (See 07 853 04) (BO61 ED/3x4) .15
B 009 AA/3x16 Fluted pin (07 395 23) .15
B 009 AA/3x24 Roll Pin (07 595 25) (X50542) .15
B 020 AD/8Nx3/4 Screw  (X1000-2) .15
B 042 AA/2x8 Dowel Pin .15
B 042 AA/2%12 Dowel Pin (07 911 12) 15
B 042 AA/3x16 Cylindrical Pin .15
B 042 AA/4x24 Pin (07 914 24) .15
B 042 AA/3x16 Cylindrical Pin .15
B 042 AA/5x24 Hinge Pin (3030-79) , (07 915 24) .27
B 0453 AF/20 Snap Ring .15
B 045 AF/30 Snap Ring .15
B 04% BF/20 Snap Ring .15
B 043 BF/32 Snap Ring for Optical Sound Drum .15
B 045 AR/3S Snap Ring .15
B 048 AF/32 Snap Ring for Magnatic Shield .15
B 048 AG/1-9 Snap Ring (984/2) 15
B 051 A0/2.6 Washer (%16330) .15
B 061 ED/3 x 4 Sec Screw (07 853 04) 15
B 074 AF/2%20 Roll Pins (ci 754 70) &5 | =75
B 074 AF/2x12 Roll Pin

B 074 AR/2.3x20 Roll Pin (X50377) (X50469) .15
B 074 AF/2x8 Roll Pin (X50468)

B 074 AF/3x16 Roll Ptn (X50402) .15
B 074 AF/3x28 Roll Pin (X30470) .15
B 074 AF/4x24 Roll Pin  (X50539) .15
B 079 AF/10Nx5/8 Scraw  (X18224) .15
B 079 AD/ION % 1 Serew (X18241)

B 88 Anflonxs/e Screw  (X182064) .13
B 080 AD/1/4-20x3/4 | Screw (X1170-2) .15
B 080 AD/8Nx14 Screw  (X9450-4) .15
B 080 AF/4Nx40x3/16 | Screw (X786-2) .15
B 080 AB/4Nx40x3/8 | Screw (X804-2) 15
B 080 AD/8Nx3/4 Serew .15
B 081 AF/8Nx7/8" Clamping S¢rew for Lens Adapter

B 084 CF/8N/32x1/2 | Adjusting Screw .15
B 084 CF/BN 32x3/16 | Screw (X30091)

B 302 KA/156 Aabestos covered wire (R 302 KA/156) 7 ft. .90
B 3514 Balls for Reel Shaft Latch (89-205-03) .15
B1 307 09 Socket (40218/03)

Bl 880 86 Terminal Blocks 1.59

Minimum Acceptable Order = §7 50 Net

Page 1

b10/47



NORELCO 70/3% PROJECTOR PARTS

CATALOG

NUMBER DESCRIPTION & EQUIVALENTS PRICE
C1 000 19 Latch .33
Cl 000 20 Spring .57
Cl 050 00 Bearing Retainer (3030-59) .63
cl 050 01 Flanged Roller (3 shaft fire«traps) (3030-1) 6.30
Cl 050 05 Fire Trap Roller (Cl 708 94) ‘ 8.40
Cl 050 06 Fire Trap Cover (3030-63) 5.10
Cl 050 09 Pressure Disc (3030-15) . 2,40
Cl 050 14 011 Slinger 7.11
Cl 050 15 Framing Gear Segment 22.50
Cl 050 23 Bearing Separator (1.18" long) 2.55
Cl 050 24 Spiral Bevel Gaar (144 004 56) 33.60
Cl 050 25 Spring (3030-19) .26
Cl 050 26 Nut (3030-17) .80
Cl 050 27 Shaft (3030-6) 1.44
Ccl 050 28 Take-up Drive Aesembly (Cl 708 76) (3032) 135.00
Cl 050 29 Bracket (3030-3) 108.00
Cl 050 43 Rubber Gasket .72
Cl 050 44 Stud .63
Cl 050 47 Bushing (3030-10) (3922 830 3047) 2,70
cl 050 50 Bracket 4,50
cl 050 51 Spring (3030<20) .33
c1l 050 52 Screw -

Cl 050 33-1 Framing Shaft 5.10
Cl 050 56 011 Seal (89-047-02) .63
Cl 050 59 Coupling 3.85
Cl 050 60 Film Buckle Arm .78
Cl 050 64 Pivot Shaft (3922 830 3064) 4,20
Cl 050 66 Spring .69
Cl 050 67 Stripper

Cl 050 68 Block 3.15
Cl 050 69 Stud

ClL 050 71 Gasket .45
Cl 050 74 Micro Switch (Cl 106 80) 3.00
¢l 050 75 Flexible Tubing (3030-104) 3.00
Ccl 050 77 Framing Lamp Brackat .78
Cl 050 79 Gasket .39
Cl 050 84 Knurled Screw (3030-52) 2.70
Cl 050 85 Stud Screw (3030-51) 1.20
C1 050 88 Take-up Drive Shafc Extension (3030-33 4+ 3030-34) 19.60
Cl 051 07 Baaring Retainer (3030-60) 2.13
c1 051 08 Straps (3030-62) .57
Cl 051 11 Bearing Separator (3030-12) 1.80

Minimum Acceptable Order - $7,.50 Net

Page 2




NORELCO 70/35 PROJECTOR PARTS

CATALOG
NUMBER DESCRIPTION & EQUIVALENTS PRICE
Cl 106 80 Micro Switch (Cl 050 74) 3.00
Ct 313 77 10 Track Magnetic Cluster (3021) 260.00
Cl 313 80 6 Track Magnetic Cluster (3026) 220.00
Cl 313 93 Shield 54.00
Cl 313 96 Knurled Screw .57
¢t 314 00 Magnetic Head Shield Cable & Conn. Block 84 .00
Ct 314 18 Bracket for Magnetic Head 15.87
Cl 314 14 ! Magnet{c Head Shield 66.00
Cl 314 40 4 Track Magnetic Cluster (3028) 180.00
Cl 406 86 PEC Cover 9.06
Cl 406 90 Arm Assembly 5.70
Cl 406 97 Mounting Stud 2.85
Cl 407 01 Mounting Stud 2.85
Cl 407 04 Arm Assembly for Guide Roller 12.75
Cl 407 05-02 Cap 1.59
Cl 407 06 Spring .27
Cl 407 08 Tension Roller & Arm Assembly
Cl 407 09 Adjusting Screw .57
Cl 407 11 Stabilizer Shaft, Short 57.00
Cl 407 13 Stabilizer Shaft, Long 57.00
Cl 407 48 Stud For Roller (83-407-48) 1.59
Cl 407 49~2 Pivot Stud 2.25
ClL 407 53 Gasket .78
Cl 407 75 Exciter Light Lamp Holder 30.00
Cl 407 76 Special Screw .51
Cl 407 79 Cap (P4 635 42) 1.59
Cl 407 81 Thrust Collar (22 439 39) 1.80
Cl 407 82 Adjusting Screw 1.26
Cl 407 84 Cap 1.80
Cl 407 85 Ball Bearing 12x28x8 3.96
C1 407 87 Adjusting Nuts 1.26
Cl 407 88 Plugs .15
Cl 407 91 See 22 439 35
¢l 407 92 Cover Assembly for Exciter Holder (22 469 00) 9.03
(Also see Cl1 407 73)

Cl 407 94 Condensing Lens 18.00
cl 408 07 Knurled Nut (10-32 thread)
Cl 408 52 Preasure Roller Adsembly consiating of:

07 892 22 Snap Ring

Cl 607 31 Ball Bearing 15.90

P5 635 24 Pressure Roller
Cl 408 92 35mm Velvet Covered Pressure Bands (Specisal Order) 12.00
Cl 409 98 0il Pump Gears & Shafts - Includes: 3 Gears & 2 Shafts

Assembled 14,25
Min{mum Acceptable Order - $7,50 Net

Page 3

/e



NORELCO 70/35 PROJECTOR PARTS

N ‘

CATALOG
NUMBER DESCRIPTION & EQUIVALENTS PRICE
Cl 410 25 70mm Velvet Covered Pressuré Bands (Spectal Order) 12.00

ARIL o 5 6 70mm Shaft Extension 50603 19.50

~ 2000

AATL ) 4 63 35mm Shaft Extension = Y 311‘L§3 19.50

Cl 426 65 Pin .66
A AL o 426 66 Lower Magazine Shaft - Bearing Section 144 004 74 ) 15.00
'-{-gaa; HILL -5 CVPRER SWAnT
& FI‘ Cl 426 67 Upper Mag‘azile(Sha -"Bearing Sectto‘x{ 144 004 82 N 13.50
Bo] 2Q MAg SHAPT Uppik

Cl 426 69 Threading Guard 1.89
Cl 605 17 Arm & Shaft Assembly
cl 605 37 Cooling Plate 48.00
Cl 605 38 Slotted Hearing 6 30
Cl 605 46-2 Guide Roiler Assembly 3.78
Cl 605 48 Leaf Spring .21
Cl 605 49 Strip .35
Cl 605 50 Block 1.29
Cl 605 51 Block 1.44
Cl 605 52-1 Adjuscing Screw .60
Cl 605 53 Captive Screw 5.10
Cl 605 57-1 Outboard Bearing 5.40
Cl1 603 66 Spring .78
Cl 603 71 Torsion Spring Adjusting Nut 2.13
Cl 605 72-1 Adjusting Pin 1.20
Cl 605 74 Torsion Spring (Right) .33
Cl 605 7541 Cap (P4 635 80 & B 080 AD/QNxJ/A) 1.59
€l 605 77 Hollow $pindle for Pad Rollkr Arm & Light Cate
Cl 605 80 Ring .90
Cl 605 84 Shoulder Screw (Cl 705 67)
Cl 605 87 Film Stripper 1.68
Cl 605 88 Adjudting Collar
Cl 605 89 Torsion Spring 42
Cl 605 98 Threaded Pin 1.08
Cl 605 99 Knurled Nut 1.80
Cl 606 01 Equalizing Spring (heavy) .30
Cl 606 01/10 Equalizing Spring (light - set of 10) 1.08
€1 606 10 Bracket Assembly
Cl 606 12 Pin 2.40
Cl 606 13 Pad Roller Assembly 45.00
Cl 606 15 70mm Light Gate Assembly 540.00
Cl 606 16 Torsion Spring (Left) .33
Cl 606 17 Cooling Plate Assembly : 135.00
Cl 606 28-1 Cap 1.59
Cl 606 29 Pad Roller Assembly 31.50
Cl 606 33 Captive Screw 6.30

Minimum Acceptable Order <« $7.50 Net

Page 4




53)2-4e5/00ce
SN

NORELCO 70/35 PROJECTOR PARTS

P

CATALOG

NUMBER DESCRIPTION & EQUIVALENTS PRICE

Cl 606 34 35mm Film Gate Assembly 378.00
Cl 606 51 35mm Conversion Parts in Chest

Cl 606 53 35mm Pressure Roller Assembly 20.10
Cl 606 87 Leather Plug .15
Cl 606 90 Shoulder Stud 2,10
Cl 606 93-2 Film Runner Plate 70mm 135,00
Cl 606 95~2 Film Runner Plate 35mm 94.70
Ccl 607 17 Arm & Shaft Assembly 12.75
Cl 607 18 Arm & Shaft Assembly 11.40
Cl 607 29 Pressure Bands 35mm - Pair (3017) (3015)4822 463 10006 8.40
Ccl 607 30 Pressure Bands 70mm - Pair (3016) 10.50
Cl 607 68 Spacer .30
Cl 607 31 Ball Bearing (89-181-03/20) 2.85
Cl 607 58 Mounting Rubber 2.70
Cl 610 51 Ring 3.46
Cl 610 53 Solenofid (Cl 902 09) (with soldering tips) 42,00
Cl 610 54 Door Stop (hex) (Uses JW 250 63 Rubber Bumper) 2.40
Cl 703 36 (See Cl 705 42)

cl 703 37 Upper Intermediate Sprockets 48.00
Cl 703 38 Hold Back Sprocket 37.80
Cl 703 56 Screw 1.28
cl 703 57 Bracket 1.13
Ccl 703 60 Leaf Spring .57
Cl 703 61 Laver Assembly 6.00
1 703 73 011 Level Window (4822 705 10607) 15.00
c1 703 87 Cable Mount (3030-90) 5.70
Ccl 703 89 Spring (3030-24) .21
Ccl 703 90 Knob

Cl 704 01 Spring (A3-646-09) .26
cl 703 93 Adjusting Collar

cl 704 02 Spring Holder 1.26
Cl 704 05 Lever 5.10
Cl 704 08 Intermediate Sprocket Shaft Assembly 42.00
Ccl 704 09 Threading Position Indicator 2.55
Cl 704 11 Stud

Cl 704 10 Indicator 1.28
el 704 18 Strip (Sea Cl 708 90)

Cl 704 19 Spring Clip .57
Cl 704 21 Locking Pin

Cl 704 23 Spring (28 731 14) .21
Cl 704 22 Knob for Locking Pin 4.20
Cl 704 24 Upper Pressure Band Holder 15.90
Cl 704 28 Operating Stud 1.02
Cl 704 47 Stop Pins 2.13
Cl 704 54 Key 1.59
c1 704 57 Shoulder Screw 1.28
ClL 704 61 Locking Pin 3.78

Minimum Acceptable Order -~

Page 5

$7.50 Net

39/ ¢



NORELCO 70/35 PROJECTOR PARTS

Minimum Acceptable Order -« 47,50 Net

Page 6

CATALOG
NUMBER DESCRIPTION & EQUIVALENTS PRICE
Cl 704 64 Aperture Plates 35mm Standard )

)
Cl 704 65 Aperture Plates (Cin. Magnatic) )

)
Cl 704 66 Aperture Plates (Cin. Optical ) ) See

)
Cl 704 67 Aperture Plates 35mm 1.75:1 Ratio) Cl 755 03

)
Cl 704 68 Aperturs Plates 35mm 1.85:1 Ratio) €1 755 04
C1 704 69 Aperture Plates 35mm 2.00:1 Ratio)
Ccl 704 70 See C1 755 03
Cl 704 71 Aperture Plates 70mm Blank 3.00
Cl 704 72 Captive Screws 1.02
Cl 704 74 Flexible Hose (K 227 1LB/1488) 3.41
Cl 704 82 Gaskat, for Motor Diive Shafc Brack-n .73
Cl 704 84 PEC Cables for Optical Sound Hea
Cl 704 87 Gear Set (Spiral)

‘Sea (1) 22 413 13
(1) C1 050 24 (146 004 36)
¢l 704 89 Arm Assembly for Préssute Rollar 11 40
cl 705 o1 Rack
Cl 704 91 Presoute Band Lifeer 1.02
Cl 708 08 Bcgentric Lens Adaptar (3141) . . $2.80.
< Cl 705 42 Intermictent Sprocket 30.00

Cl 705 44 Threading Guaxd
Cl 70% 49 Intermittent (€1 780 00)
¢l 705 13 Chest = c1 708 01 + c1 708 14
Cl 705 52 Motor Drive Shaft Asasmbly (C1 730 84)
cl 708 12 Chaat )
c1 705 83 Shutter Shaft & Beating Au-mblsy (¢l 730 21) 54,00
cl 708 %4 See C1 731 29430+32+33-3 & X18204
cl 708 83 Roll Pin 011 Slinged, Shaft Assanmbly (01 730 37)
¢l 708 & Roli Pin Ot1 $iinger, Shatc Assembly (C1 704 08) .
ci ;05 3 70mn Light Cate anz ng y } 123-%8
clL 708 37 Roll Pin Ol1 Siinge¥, Shaft Asesmbly (CL 780 18) 12.7%
Cl 708 59 Fiim Cate Bracket
€l 705 60 Lover Pressura Band Holder Asdembly .50
cl 708 47 Shoulder Sorew (C1 808 84) .%%
cl 708 80 Bushing for Focusing Screv 6.
Cl 708 76 Spacer 1.92
¢l 708 92 (Sea €1 703 42)
cl 704 31 g-wi neh 3.00
Cl 706 99 ushing
Cl 708 63 Flanged Roller (4 shaft fire traps) §.33
Cl 708 69 Fire Trap Roller (red) ¢3033-1) 4.50
¢l 708 1 Shaft & Hud  (lass lacch) (Upper Magasine) (3030<508) 22,50
cl 708 72 -8haft & Hub (with lacch) (3030-508) (Upper Hagasine) 24,50
cl 708 73 Spring (3030-30) .32
Cl 708 74 Reel Lateh (3030-29) 420
c1 708 76 Take-up Drive Assembly 135.00
ci 708 79 Adjusting Pin
81 708 83 Lower Magazine Shaft w/Lateh (3030:309) 24,50
1 708 82 Spare Screw Kit
Cl 708 8 Lowar Magazine Shafc & Hub lese/Lateh (3030-309) 22 %0
¢1 708 90 Shield  (C1 704 15) 3,00
Cl 708 94 Fire Trap Roller (Cl 030 05) (3030-38) 8 40
€1 708 99 Magnetic Cluscer Mouncing, Shield & Cable Assembly 76.50
Cl 709 03 Belc Housing AAIL




NORELCO 70/35 PROJECTOR PARTS

CATALOG ‘
NUMBER DESCRIPTION & EQUIVALENTS " PRICE
€1 750 00-1 Complete Intermittent Mechanism 590.00
cl 750 00-1 Repair/Exchange Intermittent Mechanism 174.00
¢l 750 09 Worm Gear - Intermittent Drive 18.00
¢l 750 10 Fork 14,25
cl 750 11 Drive Idler 24,00
cl 750 12 Framing Idler 9.00
c1 750 13 Idler Shaft & Bracket amwe- 52 /- LS5
Ccl 750 17 Gasket .15
Cl 750 18 Pressure Ring 1.26
¢l 750 19 Shutter Blade Mount
cl 750 21-3 Shutter Shaft (Cl 705 53) 22.50
cl 750 23 Hub 7.95
ClL 750 24 Fibre Gear (Cl 755 06) (146 003 54) om0 |33. 6O
cl 750 23 Gear & Hub Assembly (€1 755 06) 27.00
cl 750 31-2 Shutter ~ Single Blade 170° (Regular) 15.90
c1 750 32 Shutter Shaft & Bracket Assembly less blade 108.00
¢l 750 33 Bracket (Cl 750 37 -« Cl 750 38) 12.75
cl 750 34 Gear (Right hand) 5.10
cl 750 35 Gaar (Left hand) 5.10
c1 750 37 Upper Feed Sprocket Shaft Assembly 39.69
cl 730 38 Hold Back Sprocket Shaft Assembly 45.36
Cl 750 44 Retaining Rings 1.59
Cl 750 48 Main Drive Cear (Cl 754 65)
ct 750 49 011 Siinger 15.00
¢1 7%0 si-ta Main Shaft (A9 500 18 P) 84.00
Cl 750 56 Hub
c1 750 57 Fibre Geat 5.70
cl 750 S8 Gear Assembly (Cl 750 57)
Ccl 750 59 Gasket .15
Cl 750 61 011 Pump Conplete 84.00
c1 750 63 011 Line Coupling
Cl 750 64 Motor Drive Shaft Oaly 25.53
Cl 730 65 Rubber Bushing (B7 635 50) .32
et - 754 -6 e ‘
-£1+750-66 Motor Drive Shaft Gear Wheel (Cl 754 65)
cl 750 67 Driving Hub 9.06
¢l 750 68 Impeller Gears (C1 409 98)
Ccl 750 69 Drive Shaft Bracket i175.00
c1 750 70 Drive Shaft & Bracket Assembly 135.00
c1 750 71 Retaining Ring 1.02
c1 750 96 011 Line
cl 751 02+2 Screw 1.26
cl 751 23 Nut (22 %19 38) (c1 705 62) .39

Minimum Acceptable Order - $7.50 Net

Page 7

3)17/47



NORELCO 70/35 PROJECTOR PARTS

CATALOG
NUMBER DESCRIPTION & EQUIVALENTS PRICE
Ccl 751 29 Guard Assembly 8.40
Cl 751 30 Screw 1.26
Cl 751 31 Thrust Ring 5.10
cl 751 32 Blocks 4,20
Cl 751 34 Pressure Spring .30
Cl 751 36 Ball Bearing (89 180 71/20) 2.85
Cl 753 82 6 Tooth Pinion (837 538 20) (See C1 754 63)
Cl 754 58 Shutter - 3ingle Blade 180° Special Order 42.00
Cl 754 65 Gear Set (Cl 753 82 - 6 Teeth/Cl 754 60 - 24 Teeth) 42.00
Cl 754 66 Motor Drive Shaft Assembly (146 003 56) 135.00
Cl 754 70 Nickel Steel Pin (07 593 36) (B 074 AF/2%20) for pad
roller assembly .75
Cl 754 76 Motor Adapter 90.00
Cl 784 77 -Double "V" Motor Pulley 52.95
Ccl 755 03 Aperture Plata 35mm tndersize
‘Replaces Cl 704 84-67-68-69 (146 003 47) 3.36
Cl 755 04 Aperture Plate - C.3. undersizs
Replaces Cl 704 65-66 (146 003 48) 3.36
Cl 755 05 Apatrture Plate = 70mm undersize
Replaces C1 704 70 (146 003 49) 3.36
cl 758 06 Gear (146 003 54) Replaces Cl 750 44 e | 33.4 0
Cl 753 07 011 Seal 1.02
Cl 755 26 Prassure Roller (22 443 11) 7.50
Cl 755 66 Motor Drive Shaft Assembly (146 003 56 with Hub & Baarings)
cl 785 72 Leaf Spring (Upper) 2,01
Cl1 755 73 Leat Spring (Lowar) 2,01
Ccl1 755 91 dreen Plastic Window (P53 635 23 « 144 003 53) 10. 80
Cl 758 74 Adj. 8cop for Cooling Plate 6.00
Cl 755 81 Spacer (146 003 44) (C1 904 28) 2.55
cl 804 37 Spacar (38 590 50) .15
cl 758 90 Modification Kit (148 003 53) 42.00
Cl 902 06 Hinge 3.15
€l 902 08 Sea Cl 610 56 + JW 250 63
¢l 902 09 Dowaer dolenotd (Cl 610 33 w/contact tips) 42,00
cl 902 10 Yoke 1.26
cl 902 11 Dowser Arm Assembly = Complete 11 34
Cr-90211 o (4?17:- ,96¢) -3
¢l 902 13 Dowsar Plate (C1 902 11)
Cl 902 14 Bracket 1.56
cl 902 15 Link 1.14
¢l 902 31 Focusing Scraw (Cl 902 04) 3.3
Cl 904 28 Incetmitcant 3procket (35mm) (Cl 755 81)
EL 4850/00 Ball Bearing Grease 35cc Tube .36
EL 4851/00 Consiacent Grease 3I3cc Tube .36
EL 4852/00 Graphite Oreaseé 35cc Tube .36
E2 894 62 Framing Lamp Sockat (9 76/1x9) .50
F10A Connaator 11.48

Minimum Acceptable Order -« §7.50 Nat

Page 8




NORELCO 70/35 PROJECTOR PARTS

Page 9

CATALOG o
NUMBER DESCRIPTION & EQUIVALENTS PRICE
JW 250 67 2-Speed Pulley/Clutch 187.50
Jw 230 63 Rubber Bumper 30
JW 250 98 Leveling Screws (X50543) .60
JW 251 00 Hook .50
JW 251 06 Nut  (X17364) 40
KRP 11 D Plug-in Relay 28,19
M 10A Plug 5.10
P4 635 42 Cap + BO8O AF/8N x 5/8 Screw
P4 635 80 Cap 2,70
PS5 635 21 Rollex  (70tm Pad) 2.40
P5 635.22 Roller  (35mm Pad) 2.70
PS5 635 23 Window (Cl 755 91 - 146 003 53) 10.20
P5 635 24 See Cl 408 52
P5 635 26 Rolier 8.40
P5 635 33 Nylon Washer .32
PS5 635 37 Nylon Protective Ring 1.59
P7 635 50 Rubber Bushing (Cl 750 65)

R 302 KA/156 See B 302 KA/136 (7 ft.) .90
V 3-1 Micro Switch S}FDC) 3.30
v3 080 07 See C1 610 34 + JW 250 63
v3 565 02 Photo Cell Sockat (40-218/03) (B 150 709) 1.02
24 092 11 Shutter (130°) (35mm Drive-In) 35.70
07 005 46 (See C1 706 99)
07 045 22 Washer (989/3) 2X16303) W15
07043 07 Washar {3ee 986/6)

~07 539 ?6 Pin (Use ci 754 70)

07 %93 33 Tension Pin 2x10 (B 074 AF/2x12) 15
07 $93 36 Tension Pin (B 074 AF/2x20) for pad rollers use Cl 754 70 .15
07 593 43 Tension Pin (B 074 AF/2.3x24) .15
07 593 49 Tenston Pin (B 074 AF/3x24) 15
07 593 60 Roll Pin (X50541) .15
07 595 23 Fluted Pin (B 009 AA/3x16) .15
07 595 28 Roll Pin (B 009 AA/3x24)  (X50542) .15
07 853 04 Set Screw (A9 999.97/3x4) (BO6L ED/3x4) .15
07 892 19 Snap Ring (B 043 AF/19) .15
07 892 22 Sonap Ring (B 043 AF/22) .15
07 892 30 Retaining Ring (B 045 AF/30) .18
07 892 33 Retaining Ring (B 045 AF/33) .21
07 911 12 (BO42 Mﬂ/

07 914 24 Pin (B 042 424 .15
07 918 24 (3030£79) (8042 AAjngA)

11 300 23 Lamp Socket (976/1x9) (E2-894-62) .15
12 6012 Switchplate - Master Motor 8.40
12 862.65 Resistor Assembly - W-L 41.37
22 265 95 Guide Roller 5.10
22 413 24 Spring .30
22 413 25 Spring .30

Minimim Acceptabla Order - $7.50 Net

1/17/6



NORELCO 79/35 PROJECTOR paprg

ke T
NUMBER DESCRIPTION & EQUIVALENTS

22 413 3 Spacer .63
22 413 gg Plug (3030-23)

22 414 4y Magnet (for o011 Filter) (22 443 70) 1.59
22 414 g9 Ring .15
SHB | e pon o
22 415 78 Frietion Diac (3030-16) .15
522 2.%27 gg g;é;;lw;;;;;%g (See 22 414 44-22 416 35-2&433)00- S Lo
22 439 gy Roller 6.72
22§ 2;99 2116 gf::‘grg Mirrop Assembly (4140 See 22 439 21, 315
22 439 23 : Eceentrig Pin .66
22 439 2¢ Drum 37.00
22 439 33 Objdative Assembly 15.50
22 439 34 Scanning Plate (for c1 407 91) (814¢) .96
22 439 36 Leng (Collimu:ing) 3.15
22 439 33 Flywheel 36.00
22 439 43 Thrulnwuhar 1,35
22 439 50 Leaf Spring .72
22 439 39 --3ae €1 407 81

22 443 1) Pradaure Roller (gp 955 26) o 78D
22 443 70 Magnaet (22 414 44) 78
22 443 g3 Rubbey Bumpey 15
22 447 99 Ring for 011 Fiipar .84
22 448 00 Scrdien /78
22 449 30 Guide Roliey ; 6.36
22 452 49 Spring  (gee 3030-38 . 3 532 37) .25
22 452 73 Latéh (3030-39) 3.36
22 436 03 Gaskatg .15
22 324 79 Clip 15
23 532 3y Spring (22 452 69) (3030-38) .25
23 375 10 Knol .84
23 708 04/d1 an Knob 3.96
23 708 09 Covdr Assembly 3.42
25 988 17,1 See C1 610 54 + IV 280 §3

28 731 14 Spring (C1 704 23) .21
36 390 30 Spacer (€l 804 37) (See C1 902 11) 15
59 373 Centrifugal Device (Master Motor) 3.96
89 115 45 639 "V" Bele 2.13
89 180 99 Bail Bearing 1.5?
89 181 03/20 Ball Bearing (1 so07 31) 1.35
89 181 o7 Ball Bearing 1.80
89 181 19 Ball Bearing 2.40

Mindmim Acceprable Order . g7 9 Net

Page 10



NORELCO 70/35 PROJECTOR PARTS

CATALOG

NUMBER DESCRIPTION & EQUIVALENTS PRICE

89 183 50 Ball Bearing 6.00

89 186 10 Ball Bearing 3.36

89 205 03 Steel Ball (35-14) .15

89 205 78 Steel Ball (Seea 971/61) .15

189 180 71/20 Ball Bearing (Cl 751 36) 1.89

89 213 30 Bearing (Self-lubricating) .72

89 225 16 Ball Bearing 2.25

89 225 17 Ball Bearing (89 181 07)

89 223 18 Ball Bearing 3.18
& A Ses Cl 426 67

fhﬁ 65k'§? %piral Bavel Gear (Cl 050 24) 2.70

146 003 44 Spater (Cl 753 81) (C1 904 28)

146 003 47 ApeYture Plate (Cl 755 03)

146 003 48 Apertura Plate ;Cl 7{5 04)

146 003 83 (P$ 635 23 « C1 735 91)

146 003 49 Apaftura Plate (Cl 735 05)

146 003 63 (cl 755 90)

146 003 34 Geat (Cl1 755 06) (Bronze)

146 003 36 (cl 754 66)

146 004 $6 Gear (Cl 030 24)

146 003 36 Motdr - brive Shaft Aesembly (See C1 754 66)

200A 2000 1»0@5 Resistor 1.26

971/61 Stesl Ball (89 205 78) .15

986/6. Washer (replaces 07 043 07)

976/1x9 np Socket .50

984/12 Snap Ring (B048 AC/1.9)

989/3 Wadher (See 07 045 22) .15

3015 See¢ C1 607 29

3016 Seé¢ C1 607 30

3018 Se¢ C1 606 51

3017 Se¢ C1 607 29

3021 10 Track Magnatic Pickup Head (Cl 313 77) 260.00

3025 Amphenol Connectors 6.99

3026 Six Track Magnetic Pickup Head (Cl1 313 80) 220.00

3028 Fout Tratk Magnecic Pickup Head (Cl 314 40) 180.00
3030+3 (c1 050 29)

3030-8 Aluninum Tube (3030-3-0-1) 1.17

303046 Fee C1 030 27

3030-3 Coupling (Ct 050 59) 3:85

3030-10 See £1 050 47

3030~11 _Ball Bearing (Cl 607 31) (89 181 03) 1.80

3030413 Bevel Pinion (Straight Teeth) 13.35

3030-14 ° Bevel Gear [Ne(_u~ 22-45-75 @ J0.50) 23.00

3030415 Presture Disc (Cl 050 09) 1.14

3030418 Friction Disc (22 414 78) .15

3030-17 Friction Nut (Cl 050 26) .80

3030-18 Bearing Separators  (2.63" long) 2.55

3030-19 Spring (Cl 050 25) .26

3030-20 Spring (Cl 050 51) .33

3030-22 Microswitch 4,52

3030423 (See 22 413 88)

3030-24 Spring (Cl 703 89) .21

4822 705 106 07
4822 463 100 06

(See C1 703 73)

(Bee Cl1 607 29)

Minimum Acceptable Order - $7.50 Net

PIA‘ 11

N A



NORELCO 70/35 PROJECTOR PARTS

CATALOG
NUMBER DESCRIPTION & EQUIVALENTS PRICE
3030-29 Reel Drive Latches (Cl 708 74) 2.01
3030-30 Lateh Springs (Cl 708 73) .32
3030-38 Spring (22 452 69) (22 532 37) .25
3030-39 Latch (22 452 73) 3.36
3030-50 Ball Bearing 3.87
303051 Stud (Cl 050 85) 1.20
3030-52 Kaurled Screw (Cl 050 84) 2.70
3030-53~54 Coupling & Shaft Assembly (Cl 050 88) 5.40
3030-58 Roll, Standard (C1 050 05) (Cl 708 94) (3030 162) 8.40
3030459 Bearing Retainer (Cl 051 00) .63
3030-60 Beaxing Retainer, Slotted (Cl 051 07) 1.14
3030-62 Straps  (Cl 051 08) .57
3030-63 Fire Trap Cover (Cl 050 06) 5.10
3030-79 Latch Hinge Pin (B 042 AA/5x24) (07 915 24) .15
3030-85 Flow Switch 27.54
3030-86 Bracket 6.89
3030-90 Cable Mount (Cl 703 87) 5.70
3030-92 Selactor Switch Operator 10.92
3030-93 Push Button Oparator (Black) 7.96
3030-94 Push Button Operator (Red) 7.96
3030-96 Contact Block 8.84
3030-9618B Contact Block (Master Motors) (8 Terminals) 11.70
3030-98 Motor Start Contactor 38.69
(9998) Contact Kit for 3030-98 9.9
3030499 Flexible Hose Fitting 1.46
3030~101 Fiteing ‘ .78
3030-104 Flexible Tubing (Cl 050 73)
3030-107 Maintained Contact Attachment 8.84
3030-108 Hose (Long) (30" long) 3.41
3030-109 Hose - (Short) (8" long) 1.14
3030~114 Cable Assembly 41,65
3030-11% Transformer 7.33
3030-123 Rectifier 11.90
3030-124 Hartess 36.40
3030-159 Lamp - Upper Magazine (8008N) GE #33 .27
3030-508 Shaft and Driving Hub Assembly (See Cl1 708 72 =~ Cl 708 71)
3030-509 Shaft and Driving Hub Assembly (Cl 708 83) (Cl 708 84)
3031-1 Flanged Roller (Cl 050 O1) 6.30

Minimum Acceptable Order =~ $7.50 Net

Page 12




NORELCO 70/35 PROJECTOR PARTS

CATALOG

NUMBER DESCRIPTION & EQUIVALENTS PRICE
3032 T.U. Drivg Assembly (See Cl 050 28 - Cl 708 76)

3033-1 35mn Firetrap Roller (Red) (Cl 708 69)

3050 Optical Pre-Amplifier (no vacuum tube) 149.43
3050-1-8 Terminal Board 3.30
3051 6 J 7 Tube (Procure locally) 5.38
3052~1 Photo Cells RCA-918 (Procure locally) 8.58
3053-1 Exciter Lamps 4A-9V Prefocussed Base (Procure locally) 3.00
3062=1 Balt Housing (Cl 709 03)

3062-6 Pulley (24 Frame) 16.70
30627 Inching Knob 3.60
3062-78 Iriching Knob for Type 66 Projectors 8.25
3062-501 Upper Drive Pulley 46.33
306341 Motor, Double Shaft (30 FPS) GE « See 3063-1M

3063«1M Motor, Double Shaft (30 FP3) Master 201.60
3063-1M-66 Motor, Double Shaft (24/30 FPS) Master 182.40
3063-2 "Start" Capacitor 243 MFD « 110V 7.33
3063=2M "Start" Capacitor (Master) 72 MFD « 125V . 3.42
3063-2M:63 “grart" Capatitor (Mmster) 145 MFD « 110V 3.42
3063~3 "Run'" Capacitor (12 MFD « 330V)

3063-3M "Run' Capacitor 12 MFD - 330V 16.82
3063-3M=63 "Run' Capacitor 3 MFD - 330V 11.22
306441 Motor, Single Shaft (24 FPS) GE - Sea 3064-1M-63

3064+ 1M63 Motor, Singla Shaft (24 FPS) Master 185.49
35-14 (89+208-03)

3065-1 Gilmer Balts 6.89
3141 Adapter (3ee C1 703 05)

3672 011 » Projectot -+ Medium = 1 Gal, - 4.00
40218/03 Sockat (%ea 81 507 09)

8008N Framing Lamp .27
837+538-20 (CL 753 82)

8657Q _ Cardan Oil (Optical and Sound Head Pressure Roller) 1 Qt. Cans{ 2.50
3922 830 3064 (See C1 030 84)

48640 Centrifugal Assembly & Starting Switch-Master Motors 3.20
8792244 4Gl Starting Switch = OF Motors 4.32

. Q . ‘T’jl’d?
3969 -2 y3— 6"“"‘*“3 daaae ELY8 S S
55 oo 7 -5
. Y e ELYlS

2 9q0. ays- W

o L |

5440 -2~ Lo ! ” ELYSS)

51 bog

Minimum Acceptable Order - $87.50 Net

Page 13

OREIS



The following minimum 11

QUANTITY

—

MR ESRNNEEN DN

—

N

y—

Nv—‘v-v-'v---v-—*'-‘v-NN’—‘r-ONbr-NH-—

Set

Gal.
Quart
Tube
Tube
Tube

1TORELCO 70/35 PROJECTOR MODEL AALT SPARE PARTS RECOMMENDED FOR THEATRES

MOTION
PICTURE
EQUIPMENT
OIVISION

st of gpares is recommended for each theatre:

LIST
CATALOG NO. ITEM PRICE
C1-106-80 Film buckle switch $2.85
C1-704-01 Spring .26
Cl1-704-74 Flexible hose sections - 63" length 3.41
C€1-750-00-1 Complete intermittent mechanism 567.00
includes

1 - Cl1-705-49 intermittent mechanism

1 - Cl-705-42 sprocket assembly with:

1 -~ C1-703-36 sprocket

1 - C1-751-23 nut

1 -~ C1-751-02 screw

1 - 07-045-22 washer
C1-750-11 Drive idler 22.50
Cc1-703-37 Upper/intermediate feed sprocket 35.73
C1-703-38 Hold back sprocket 33.60
C1-605-89 Torsion spring .40
22-413-24 Torsion spring .30
22-413-25 Torsion spring .30
Cl-605-46-2 Edge guide roller 2.25
Cl1-605-74 Torsion spring (right) .31
C1-606~16 Torsion spring (left) .21
€1-902-11 Dowser arm assemblies 11.34
B-045 BF/20 Snap ring (for cooling plate holder) .15
07-593-36 Roll pins - replaced by Ccl 754 70 .46
Cc1-902-09 Soldenoid for dowser (Cl 610 53 w/tips) 39.69
C1-606-01 Equalizing spring for lower pressure band

holder (single spring type) .30
C1-606-01/10 Equalizing spring for lower pressure band
holder (single spring type) (10 pieces) 1.08

3030-16 Friction disc (22-415-78) .15
C1-754-65 Main drive gear & pinion set 39.00
X-50541 Locking pins B-074 AF/5x36 .15
C1-750-24 Fibre gear 15.90
€1-750-31 Shutter blade 170° - Regular 15.90
B-074 AF/4x24 Pin .15
3030-123 Rectifier dowser 11.90
3063-2M* Capacitor, start (72/75 MFD) 3.42
3051 Tube - 637 - Lf #3050 Pre-Amplifier is used 5.38
3052 Photocell RCA 918 8.58
3053 Exciter Lamp 9V 4A - pre-focused base 3.00
89-115-45/630 "y Belt 2.01
8008N Lamp GE 55 .27
3063-3M* Run Capacitor (12 MFD) 11.22
3030-22 Micro switch 4.52
P5-635-21 70mm pad roller (Nylon) 1.59
P5-635-22 35mm pad roller (Nylon) 1.42
3063-2M-63%* Capacltor, start (145 MFD) 3.42
3063~ 3M-63%%* Capacitor, run ( 5 MFD) 11.22
Cl1-605-48 Leaf spring .21
3672 0il (Med. Grade) 4.00
8657-Q 0il (valvata #79) 2.50
EL 4850/00 Ball bearing grease .36
EL 4851/00 Cup grease .36
EL 4852/00 Graphite grease .gg
3065-1 Timing Belts 6.

*For Models using 2 Master Motors

#*For Model

PRICES SUBJECT TO

A theatre might choose to add other items shown in

supplied with each projector shipment.
tained and replacements ordered as parts ar

not shown on this list, consult

billine on any orde

Obviously,

¢ will be $7.50 plus poslaRs

AAII only

CHANGE WITHOUT NOTICE

the Parts

TOTAL

$ 2.85
.26
6.82
567.00

22.50
35.73
33.60
.80
.60
.60
4.50
1.24
.84
22.68
.30
1.84
39.69

.60

108

.90
39.00

.30
15.90
15.90

.15
11.90
3.42
10.76
8 58
12.00
4,02
2.70
11.22
4.52
3.18
2.84
3.42
11.22

.21
4.00
2.50

.36

.36

.36
13.78

catalog, a copy of which has been

the quantities indicated herein should be main-

e consumed

etc, Please order accordingly.

Order from:

"Replacement Parts Price List".

Your NORELCO Theatre Supply Dealer

OR

North American Philips Company, Inc.
Motion Picture Equipment Division
100 East 42nd Street

New York, N.Y.

Phone:

NAP - 8/19/65

10017

OXford 7-3600 Area Code 212

For prices



NORELCO 70/35 PROJECTOR MODEL AA II SPARE PARTS RECOMMENDED FOR THEATRES

The following minimum list of spares is recommended for each theatre:

QUANTITY CATALOG NO.

N

NSRS ONNNDN R

NN e

o= NN O NP

C1-106-80
C1-704-01
Cl1-704-74
C1-750-00-1

C1-750-11
C1-703-37
C1-703-38
C1-605-89
22-413-24
22-413-25
C1-605-46-2
Cl1-605-74
C1-606-16
Cl1-902-11
B-045 BF/20
07-593-36
C1-902-09
C1-606-01

3030-16
C1-754-65
X-50541
Cl1-750-24
C1-750-31
B-074 AF/4x24
3030-123
3063-2M*

3051

3052
3053
89-115-45/630
8008N
3063-3M*
3030-22
P5-635-21
P5-635-22
3063-2M-63%*
3063-3M-63%%

ITEM

Film buckle switch

Spring

Flexible hose sections-63" length

Complete intermittent mechanism
includes

- C1-705-49 intermittent mechanism

- C1-705-42 sprocket assembly with:

C1-703-36 sprocket

- C1~751-23 nut

-~ Cl-751-02 screw

1 - 07-045-22 washer

Drive idler

Upper/intermediate feed sprocket

Hold back sprocket

Torsion spring

Torsion spring

Torsion spring

Edge guide roller

Torsion spring (right)

Torsion spring (left)

Dowser arm assemblies

Snap ring (for cooling plate holder)

Tension pins(B-074 AF/2x20)(Cl 754 70)

Solenoid for dowser (Cl 610 53 w/tips)

Equalizing springs for lower pressure

band holder (single spring type)

Friction disc (22-415-78)

Main drive gear & pinion set

Locking pins B-074 AF/5x36

Fibre gear

Shutter blade

Pin

Rectifier dowser

Capacitor, start (72/75 MFD)

e
]

“Tube -~ 6J7 - if #3050 Pre-Amplifier

is used
Photocell RCA 918
Exciter Lamp 9V4A - Pre-focused base
"Y' Belt
Lamp GE 55
Run capacitor (12 MFD)
Micro switch
70mm pad roller (Nylon)
35mm pad roller (Nylon)
Capacitor, start (145 MFD)
Capacitor, run ( 5 MFD)

*For Models using 2 Master Motors
**For Model AAII only

LIST

PRICE  TOTAL
$2.85 $ 2.85
026 .26
3.41 6.82
510.00 510.00
22,50 22.50
31.50 31.50
31.50 31.50
.29 .58
.30 .60
.30 .60
2.25 4.50
.24 .96
.21 .84
9.00 18.00
.15 .30
.46 1.84
39.00 39.00
.30 .60
.15 .90
39.00 39.00
.15 .30
15.90 15.90
15.90 15.90
.15 .15
11.90 11.90
3.42 3.42
5.38 10.76
8.58 8.58
3.00 12.00
2.01 4.02
.27 2.70
11.22  11.22
4.52 4.52
1.59 3.18
1.42 2.84
3.42 3.42
11.22  11.22

Page 1 of 2



QUANTITY  CATALOG NO.

C1-605-48
Gal. 3672
Bottle 8657
Tube EL 4850/00
Tube  EL 4851/00
Tube EL 4852/00

P e b

LIST

ITEM PRICE TOTAL
Leaf spring $ .21 $ .21
0il (Med. Grade) 4,00 4.00
0il 42 .42
Ball bearing grease .36 .36
Cup grease .36 .36
Graphite grease .36 .36

Prices subject to change without notice.

A theatre might choose to add other items shown in the Parts Catalog, a copy of
which has been supplied with each projector shipment. Obviously, the quantities
indicated herein should be maintained and replacements ordered as parts are

consumed.

Minimum billing on any order will be $5.00 plus postage, etc. Please order
accordingly. For prices not shown on this list, consult '"Replacement Parts

North American Philips Company, Inc.
Motion Picture Equipment Division
100 East 42nd Street

New York, N.Y. 10017

OXford 7 - 3600 Area Code 212

OR

From your local NORELCO Theatre Supply Dealer

Price List".
Order from:
Phone:

NAP - 3/3/65

Page 2 of 2

PRt



NORELCO 70/35 PROJECTOR PARTS

The parts shown on the following pages are, for the most, standard commercial items

most economically obtained through a local hardware or mill supply house.

Generally speaking

these parts are not carried in NORELCO replacement stock.

LEGEND

Bind. Hd., =
Blk. Ox. =
B.R. -
C.P. -
Chy. P. L]
Ext. -
Fil, Hd. =
Hex .Hd.Cap »
Hex. Nut =
Int. -
L -
R, Hd, -
8el. -
Page 14

Binder head
Black Oxide Finish
Brasd

Cadmium plated
Chromfum plated
External
Fillister Head
Hexagon Hewd Cap
Hexagon Nut
Internal

Long

Round head

Steel

D"(}rnm



NORELCO 70/35 PROJECTOR PARTS

CAT. NO. COMMERCIAL EQUIVALENT

X200-2 Machine Screw - R. Hd. = 6-32 x 3/16" L = Stl. C.P.

X212-2 Machine Screw - R, Hd. - 6-32 x 5/16" L - Sel. C.P.

X23042 Machine Sctew - R. Hd, = 6-32 x 1/2" L » 8tl. C.P.

X248+2 Machine Screw - R. Hd, ~ 6/32 x 7/8" L - Stl. C.P.

X296 Machine Scraw - R, Hd., = 8-32 x 1/4" L - Stl.

X308-2 Machine Screw » R. Hd. - 8/32 x 3/8" L - 8tl. C.P.

X756-2 Machine Screw =~ Fil.Hd. - 2-8%6 x 1/2" L - Stl. C.P.

X786-2 Machine Screw - Fil.Hd. = 4-40 x 3/16" L = Stl. C.P. - B 080 AF/4N-40 x 3/16"
X786-4 Machina Screw = Fil.Hd. - 4«40 x 3/16" L - Stl. CHR.P.

X798-2 Machine Screw - Fil.Hd. - 440 x 5/16" L » scl. C.P.

X798-4 Machine Screw = Fil.Hd., - 4-40 x 5/16" L - Stl. CHR.P.

X804~2 Machine Screw = Fil,Hd, = 4-40 x 3/8" L - Stl. C.P. « B 080 AD/4N-40 x 3/8"
X822-2 Machine Screw - Fil.Hd, = 6232 x S/16" L =~ 8tl. C.P.

X840-2 Machine Screw « Fil.Hd, - 4-40 x 1" L - Scl. C.P.

X882-4 Machine Screw » Fil,Hd, - 6-32.x 5/16" L - Stl. CHR.P.

X966-2 Machine Screw - FA1.Hd, =~ 832 x 1/4" L « 8tl, C.P.

X966-4 Machine Screw » Fi1,Hd, = 8-32 x 1/4" L « 8tl, CHR.P.

X972-2 Mashine Screw = F{1,Hd, - 8432 x 5/16" L - 3tl. C.P,

X978 Machine Screw - Fi1,Hd, = 832 x 3/8" L - Stl.

X978-2 Machine Screw = Fil,Hd. « 8-32 x 3/8" L - Stl, C.P.

X978-4 Machine Screw - FL1.Hd, - 8/32 x 3/8" 1L - Stl, CHR.P, - BOBO AF/8N-32x3/8" L
X990-2 Machine Screw - Ft1,H4, « 8/32 x 1/2" L - Stl. C.P.

X990-4 Machine Screw « Fil,Hd, - 8432 x 1/2" L - 3tl. CHR.P,

X996-2 Machine Screw - Fil.Hd, « 8-32 x 8/8" 1L - 8tl, C.P.

%9964 Mashina Scraw « Fi1,Hd, « §+32 x 3/8" L « 8tl. CHR.P,

X1000+2 Machine Screw = Fil.Hd, = 8=32 x 3/4" L - Stl, C.P. = B 020 AD/8N x 3/4
X1138-2 Magkine Screw = F{1,Md, « 1/4 =~ 20 » 1/2" L « 8t1, C.P.

X116444 Machine Screw = F{1.Hd, = 1/4 = 20 x 5/8"' L - stl, CHR.P, i
X1170-2 Machine Screw » f11,Hd, « 1/4 = 20 % 3/4" L - Stl, C.P, = B 080 AD/1/4 - 20 x 3/4
X1218-4 Machine Screw « F{1.Hd, « 8/16 « 18 2 1/2" L - 8tl. CHR.P.

X14656-2 Machine Screw - flat Md, = 4 = 40 x 8/16" L - Scl, C.P.

X1618-2 _Machine Screw - Flat Hd. = §-32 & 1/4" L « Scl, C.P.

X1628-2 “Machine Screw « FIAE Hd, = 8-32 x 5513" L= BETCiP,

X34626-4 Machine Sorew = FL1,Hd, « 4=40 x 3/16" L < BR.CHR,PL.

X3612-2 Maghine Screw « PL1.H4, - 8432 x s/16" 1 - 8¢tl, C.P,

X3612-4 Machine Serew = $1,Hd, - 8-32 x 3/16" L « 8cl. CHR.P.

X3618-4 Machie Screw = Fi1.H4, = 8-32 x 3/8" L = BR,CHR,P, * B 080 AF/8N-32x3/8
X3630-4 Machine Screw = M1,H4, » 8-32 x 1/2" L « BR.CHR.P,

X364244 Michine Sarew = Fil,H4, « 832 x 3/4" 1L = BR.CHR.P,

%834242 Machine Sarew - Hex Hd, Cap = 1/4-20 x 3/4" L. = 8el, C.P.

X3486-2 Machine Screw  Hex Hd, Cep » 5/16-18 x 1" L « 8t1, C.P.

X5462+4 Machine Screw = Hex M4, Cap - 5/16-18 x 1X" L - Stl. CHR.P,

X5558 Machihe Borew « Mex Hd, Cap = 3/8-16 x 1" L - 8ti.

X5642-2 Maahine Screw = Hex HA. Cep « 1/2-13 x 1%" L - Stl. C.P,

%5862-2 Machine Screw - Hex Hd, Cap = 3/4-10 x 1¥' L - stl. C.P.

X3866-2 Machine Sorew = Hex H4. Cap - 3/4-10 x 2§' L - 8tl. C.P.

X8000-2 Hest,Nut = 2436 Sci, C.P.

X8005=2 Hex,Nut = 4-40 $tl, C.P.

X8010~2 Hext . Nut « 632 8¢1, C.P.

X80184 Hesxt,Nut =« 8432 8z1, CHR.P.

X8025-2 Hex.Nut « 1/4+20 8cl, C.P,

X8030-2 Hex,Nut = 5/16-18 Scl, C.P,

X8040+2 Hex.Nut = 10-32 st1, C.P.

X9450 Parker Kalon Sheet Matal Serew < Bind.Hd. ~ 4x1/4" L Typs 2 - B 080 AF/8N x 1/4
%9506~2 Parker Kalon Sheat Metal Scraw - R.Hd. « & x 3/16" Type Z C.P.
X9973-4 Parker Kalon Drive Sctew » R.Hd. - 2 % 3/16" Type U CHR.P.

X1600042 Washer Plain #2 S8ei, C.2P.

X16003 Washar Plain M Stl,

X16010-2 Washer Plain #6 Sel, C.8.

X16015-2 Washer Plain #8 8tl. C.8,

X14015-4 Washet Plain #8 Sel, CHR,P,

X16020-2 Washer Plain #10 $cl. C.P.

X16020-4 Washex Plain #10 8t1. CHR,P,

X16025-2 Washer Plain 1/4" 8tl, C.P.

X16030 Washer Plain 5/16" gel,

X1603044 Washer Plain 3/16" Stl. CHR,P,

X16040-2 Washer Pilain 1/2' 8tl, C.P.

X16060+2 Washer Plain 3/4" x 3/18" Th Scl. C.P.

X16222-2 Washer Spring Lock 5/14" Med.Stl, C.P.

X16224~4 Washer Spring Lock 5/16" Med,8tl. CHR.PL.

Page 18

-~

s



NORELCO 70/35 PROJECTOR PARTS

CAT. NO, COMMERCIAL EQUIVALENT

X16230-2 Washer Spring Lock #8 Med. Stl, C.P.

X16303 Washer Int. Tooth Lock #4 Shakeproof - 07 045 22

X16303-2 Washer Int. Tooth Lock #4 Shakeproof 1204-00 C.P.

X16306-2 Washer Int. Tooth Lock #6 Shakeproof C.P,

X16309 Washer Int, Tooth Lock #8 Shakeproof

X16309-2 Washer Int. Tooth Lock #8 Shakeproof

X16312 Washer Int. Tooth Lock #10 Shakeproof C.P.

X16315 Washer Int. Tooth Lock %" Shakeproof

X16315-2 Washer Int, Tooth Lock %" Shakeproof C.P.

X16330 Washer Ext, Tooth Lock #4 Shakeproof B 051 AG 2.6

X16333-2 Washer Ext. Tooth Lock #8 Shakeproof C.P.

X16334 Washer Ext. Tooth Lock #10 Shakeproof

X16337 Wagher Ext. Tooth Lock 5/16" Shakeproof

X17364 Hex. Nut « 1/2-13 8tl, =~ JW 25106

X18200-2 Machine Screw = Fil. Hd, = 10-32 x 5/16" L ~ Stl, C.P.

X18206-2 Machine Screw = Fil, Hd. = 10-32 x 3/8' L - 8tl, C.P, - B 080 AD/1ON 3/8" ‘
X18206«4 Machine Screw = Fil, Hd. - 10-32 x 3/8" L - 8tl. CHR,P~- B 086 AF/10x3/8 Hol.Hd Cap Screw
X18212-4 Machine Screw = Fil, Hd, « 10-32 x 3/8" L - 8tl, CHR.P.

X18218-4 Machine Screw - Fil, Hd., » 10«32 x 1/2" L « 8tl, CHR,P.

X18224 Machine 8crew = Fil, Hd, =« 10-32 x 5/8' L - Stl.

X18224-2 Machine Screw ~ F1l, Hd. -« 10-32 x 5/8" L - 8tl. C.P. - B 079 AF/10N 5/8"
X18230-2 Machine Screw » Fil, Hd. = 10-32 x 3/4" L - Stl. C.P.

X1824242 Machine Serew » Fil. Hd. = 10-32 x 1-1/8" L = Sti, C,P,- B 079 AD/1ON x 1"
X18248-2 Machine Screw = Fil, Hd. = 1032 x 1-1/8" L « 8tl, C.P.

X18254-2 Machine Scraw = Fil, H4., « 10-32 x 1-1/4" L = 8tl. C.P.

X19102 Machine Screw « R, Hd, - 10-32 x 3/8" L = 8tl.

X1910242 Machine Screw = R,Hd. - 10-32 % 3/8" L - 8tl, C.P.

X19114 Machine Screw » R, Hd, - 10-32 % 1/2" L - 8tl.

X19114=2 Machine Screw - R.Hd. ~ 10-32 x 1/2" L = 8tl. C.P.

X19138 Machine Screw - R.Hd. - 10«32 x 1" L < 8tl,

X19406-2 Machine Screw ~ Hex,Hd, Cap 832 » 1/2" - 8ci. Blk Ox.

X19448-2 (Allen) Socket Head Cap Screw - 10-24 x 3/8" L » St1, C.P.

X19466 (Allen) Socket Head Cap Scraw = 10-24 x 3/4" L - Stl.

%19526 (Allan) Socket Head Cap Screw < k ~ 20 x 1/2" L - Scl, Bik ok,

X19532 (Allan) Socket Head Cap Screw = k = 20 x 3/8" L - 8tl,

%19538-4 (Allen) Socket Head Cap Screw = k = 20 x 3/4" L ~ Stl, CHR.P.

X19628 (Allen) Socket Head Cap Boraw = 5/16 » 18 x $/8' L - Scl. Blk Ox.

%19646 (Allan) Socket Head Cap Borew = 5/16 = 18 x 1" L - Stl. Blk Ox.

X19742 (Allan) Socket Hand Cap Screw « 3/8 - 16 x 1" L - 8tl. Blk Ox.

X20072-2 (Allen) Socket Head Cap Seraw ~ 10 = 32 x 1/2" L - Stl. C.P,

X20592 (Allen) Bet Screw = Sockat Head = Cup Point = 4-40 x 1/4" L » 8el, Blk Ox.
X20703 (Allen) Set Sdrew = Socket Head = Cup Point = 8-31 x 3/16" L - Stl. Blk Ox.
X20706 (Allen) Set Screw « 3ocket Head « Cup Point - §-32 x 1/4" L - St, Blk Ox. BO80 AF/10Mx3/16"
X21039 (Allen) Set Scraw = Sockat Hesd  Cup Point - 10-32 x 3/16" L - Sel. Blk Ox.
X21048 (Allen) Set Screw » Socket Head « Cup Point - 10-32 x 3/g" L < Stl. Blk Ox.
X24000 Cottet Pin 1/32" Th x 3/8" L - 8tl.

X24018 Cotter Pin 3/64'" Th x 1/2" L = Scl,

X25103 (Allen) Set Screw - Socket Head - Cone Point - 4-40 x 3/16" L - Stl. Blk Ox.
X25475 (Allen) Set Screw = Socket Head - Cone Point « 10-32 x /4" L - Stl. Bik Ox,
X30091 (Allen) Set Screw - Socket Head - Oval Point - 8432 x 4/16"L - 8t1. Blk Ox.BO84 CF/8N-32x3/16
X30096 (Allen) Set Screw = Socket Mead - Oval Point ~ 8-32 x 1/2" L - Stl, Blk Ox.
X30913 Washer = Plain 3/8" stl.

X30918-2 Washer ~ Plain 3/4" sti, C.P,

X33665-4 Maching Screw - Fil, Hd, = 10-32 x 1/2" L « BR, CHR.P.

X34224-2 Machine Screw = Bind.Hd, = 10432 x 1/4" L < 8t1, C.P.

X34228-2 Machine Screw ~ Bind.Hd, = 10+32 x 1/2'" L « 8cl. C.P.

X34644 (Allan) Socket Head Machine Screw - Flat - 3/8-16 x 3/4" L - 8tl,

X34327 Cable Clip

%50227 Roll Pin

X50377 Roll Pin = B 074 AF/2.5 2 20

%50402 Roll Pin « B 074 AF/3 x 16 o

X50469 Roll Pin ~ B 074 AF/2.5 x 20

X50470 Roll Pin ~ B 074 AF/3 x 28

X50472 Snap Ring (Tru Arc = 5008 « 106)

X50473 9nap Ring (Tru Arc = 5100 » 46 )

X50507 Pipe Plug 1/8" Stl,

X50517 Machine Screw - Hex Md, Cap 3/8-16 x 2"

X50519 Hose Clamp - QS 100-M8S

£50541 Roll Pin =~ 07 593 60

X50542 Roll Pin « B 009 AA/3x24 « 07 395 25

X50543 1/2 x 13 x 4" L Hollow Head Screw - Round End Jw 230 98

X8942-0-1 Threading Guard

X50468 Roll Pin (See BO74 AF/1x8)

X50539 Roll Pin (See BOT4 AF/4x24)

Page 16



